AWTA Propuct TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Product Testing
AB.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2489

TEST REPORT

CLIENT :

VERTILUX PTY LTD TEST NUMBER : 1-563223-BV
PO BOX 611 DATE .+ 10/11/2008
TULLAMARINE VIC 3043 ORDER NUMBER : 71130

SAMPLE. DESCRIPTION . Clients ref: *Buroview"”

wWoven fabric
Colour: Coal
End use: Curtains

THESE RESULTS MUST BE CONSIDERED IN CONJUNCTION

WIT

Material Specific
Nominal :composit
Nominal mass: 13
Wominal thicknes

AE/NZS

15303 — 1999

EESULTS:

REGULATORY INDICES:
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ation provided by client:
ion: 100% Trevira CS
ﬂg;‘mﬂ

a7 0.38mm

Simultaneous determination of Ignitability, Flame
Fropagation; Heat Release and Smoke Eelease

Fade ‘tested: Bath

Date tested: 07.11.2008

Mean ' standard Error.
Ignition time nil min Nil
Flame prcpagatlon time Nil. = Nil
Heat release integral Nil ®BI/m2 Nil
Smoke release, log d Nil 2% nNil
Optical density, d nil fm
Number of sPeciﬁéns ignited: 0
Number of specimens tested: 6
Tgnitability Index ] Range 0-20
Spread of Flame Index 0 Range 0-10
Heat Evolved Index 0 Range 0-10
Smoke Developed Index B=I Range 0-10
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